
VCS5006 / VCS5007 / VCS5016 / VCS5017 / VCS5026 / VCS5027 / VCS5036 / VCS5037 

Reference 
# 

Part # Description 
Quantity 
Required 

1 50003846 CABINET ASSEMBLY - LEFT 1 

2 50003847 CABINET ASSEMBLY - RIGHT 1 

3 50003661 DOOR ASSEMBLY - LEFT 1 

4 50003660 DOOR ASSEMBLY - RIGHT 1 

5 50003601 DRAWER ASSEMBLY 1 

6 50000313 DOOR HANDLE 3 

7 50001418 SHELF SUPPORT BLACK 1 

8 50001419 SHELF SUPPORT BLACK 1 

9 50003598 LEFT SHELF 1 

10 50003581 RIGHT SHELF 1 

11 50003558B SIDE BURNER LID 1 

12 50003679 CONDIMENT TRAY - RIGHT 1 

13 50003680 CONDIMENT TRAY - LEFT 1 

14 50003730 BASE ASSEMBLY 1 

15 50003133 BURNER TUBE WITH LONG ELECTRODE 3 

16 91D0108 ELECTRODE WIRE MAIN LONG - NEED 91D0107 FOR ELECTRODE 3 

16A 91D0107 ELECTRODE ONLY - MAIN 3 

17 50003100 BURNER TUBE WITH SHORT ELECTRODE 2 

18 50000431 ELECTRODE MAIN SHORT 2 

19 50001300B FLASH TUBE 2 

20 50000892 BURNER GASKET 5 

21 50000777 HEAT PLATE - SS 5 

21 50000156 COOK GRATE - SINGLE APPROX 16 X 9 4 

23 50001619 
IGNITOR MODULE- PUSHBUTTON NOT INCL. (ON OLDER VC GRILLS 

SOME MODIFICATION MAY BE REQUIRED TO MOUNT) 
1 

24 50002788 IGNITOR PUSH BUTTON 1 

25 50003462 ROTISSERIE BURNER ASSEMBLY 1 

26A 50000819 TUBE & ORIFICE ASSEMBLY (LP) 1 

26B 50000818 TUBE & ORIFICE ASSEMBLY (NG) 1 

27 50003472 ROTISSERIE ELECTRODE - INCLUDED IN PART 50003462. 1 

28 50003473 ROTISSERIE ELECTRODE WIRE 1 

29 50003589B CONSOLE REINFORCEMENT 1 

30 50003591 CONSOLE 1 

31 50002157 GREASE PAN 1 

32 50001845 GREASE CUP 1 

33A 50002826 VALVE, MANIFOLD ASSEMBLY (LP) 1 

33B 50002827 VALVE, MANIFOLD ASSEMBLY (NG) 1 

34 50003815 HOSE REGULATOR ASSEMBLY - 2 SIDED LP 1 

35 50000920 CONNECTOR HOSE (NG) 1 

36 50000198 HOSE NG - 12 FT 1 

37 50000972 BOLT 6 (32 X 1/4 SS, ATTACHES BEZELS TO CONSOLE) 12 

38 50003002 BEZEL ASSEMBLY (BACKLIT) 6 

W
oodmanspartsplus



39 50003003 KNOB ASSEMBLY (BACKLIT) 6 

40 50003850 WIRING HARNESS 1 

41 30005789 REAR LID ASSEMBLY (REQUIRES PART 50000355) 1 

42 50000355 PIVOT PIN & BOLT SET - SEND WITH LID ASSEMBLY 1 

43A 50004021 FRONT LID ASSEMBLY (REQUIRES PART 50000355) 1 

43B 50004022 FRONT LID ASSEMBLY - BLACK (REQUIRES PART 50000355) 1 

43C 50004023 FRONT LID ASSEMBLY - GREEN (REQUIRES PART 50000355) 1 

43D 50004024 FRONT LID ASSEMBLY - BRONZE (REQUIRES PART 50000355) 1 

44 50001643 TEMPERATURE GAUGE - SUBS to 20300395 & 20300394 1 

45 50000642 GRIP HANDLE SET 1 

46 50000365 LID BUMPERS (SET OF 6) 1 

49 50001035 SIDE BURNER GRATE 1 

50 50001044 BURNER (FOR THE SIDE BURNER) 1 

51A 50001046 SIDE BURNER VALVE (LG) 1 

51B 50001045 SIDE BURNER VALVE (NG) 1 

52 50000115 ELECTRODE - SIDE BURNER 1 

53 50000113 CONTROL KNOB - SIDE BURNER 1 

54 50000070 IGNITOR KNOB - SIDE BURNER 1 

55 50000111 ROTARY IGNITOR - SIDE BURNER 1 

58 50000161 ROTISSERIE MOTOR 1 

61 50003681 MAIN HARDWARE BAG 1 

62 50003068 CASTER 3 X 7/8 4 

63 50001911 BOLT 1/4 - 20 X 5/8 SS 24 

64 50002110 BOLT 1/4 - 20 X 5/8 BLACK 12 

66 50000315 SCREW 8 -18 X 1/2 SS 6 

67 50002433 BOLT 6 - 32 X 3/8 SS 6 

68 50001026 SCREW 8 - 18 X 3/8 ZINC 7 

69 50001055 SCREW 8 -18 X 1/2 BLACK 16 

N/S 50003749 KIT - CONDIMENT TRAY 1 

N/S 50003832 KIT - MAIN PARTS 1 

N/S 50003669 SHELF LIGHT ASSEMBLY (PERISCOPE) 1 

N/S 50003110 BATTERY CASE (SHELF LIGHT) 1 

N/S 50003116 ROTISSERIE KIT (SPIT ROD NOT INCLUDED) 1 

N/S 50003563 SIDE BURNER ASSEMBLY 1 

N/S 50003630 TANK PULL-OUT KIT (LP MODELS ONLY) 1 

N/S 50002157 GREASE PAN 1 

N/S 50000156 COOK GRATE - SINGLE APPROX 16 X 9 4 

N/S 50000889 WARMING RACK (ENAMEL) 1 

N/S 50000962 ROTISSERIE SPIT ROD 38 1 

N/S VCDC5SB DELUXE BBQ COVER 1 

N/S 10008764 SIZZLING BARBECUE COOKBOOK 1 

N/S 50003530 CABINET PANEL - REAR 1 

N/S 50003566 SIDE BURNER HARDWARE BAG 1 

N/S 50002198 CABINET FORM BLOCK - THERMOPLASTIC 2 

  

 

W
oodmanspartsplus




